
 

 

DPR ON SEWERAGE SCHEME FOR 

ALAPPUZHA MUNICIPALITY– PHASE 1 

 

 

 

 

 

 

 

 

 

PREPARED BY 

KERALA WATER AUTHORITY 

SEWERAGE CIRCLE, KOCHI 

KERALA 

 

 

 

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 1 
 
 
 

 

A DETAILED PROJECT REPORT ON SEWERAGE SCHEME FOR ALAPPUZHA 

MUNICIPALITY– PHASE 1 

 

 

 

 

 

 

 

Prepared By 

KERALA WATER AUTHORITY 

SEWERAGE CIRCLE, KOCHI 11 

KERALA 

 

 

NOVEMBER 2022 

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 2 
 
 
 

EXECUTIVE SUMMARY 

Kerala Water authority is a public sector undertaking under the Government of Kerala 
[...]
Kerala Water Authority, Sewerage Circle, Kochi Page 53 
 
 
 

 

 

Fig. 13: Map area in SWMM model with flow routing in gradation towards outflow in sub 
zone I 

 

 

 

Fig.14: Map area in SWMM model with velocity profiles in sub zone I 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 54 
 
 
 

 

 

 

Fig. 15: Map area in SWMM model with capacities of pipe line during peak flow in sub zone 
I 

3.2.3. Design of Manholes and Lifting Stations 

A manhole, also known as inspection chambers, provides access to underground utilities in 

sewer systems fitted with a removable cover to withstand traffic load in sewers. It enables 

operatives to undertake inspections, make modifications, carry out cleaning and 

maintenance. Manholes should be built to cause minimum head loss and interference with 

the hydraulics of the sewer line. One way to maintain a relatively smooth flow transition 

through the manhole, when a small sewer joins one with a larger diameter is to match the 

pipe crown elevations at the manhole. Precast rings for shaft can be done to manage inlet and 

out portions and house sewer connections through chambers. The diameters of circular 

manholes for stated depths of sewers are shown in Table 12. There are 384 manholes in 

subzone 1. 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 55 
 
 
 

Table 11: Classifications of manholes in subzone I 

Sl. 

No. 

Type of 

Manhole 

Internal 

Dia. (m) 

External 

Dia. (m) 

No. of 

manholes 

Average 

Depth 

(m) 

Average 

Volume 

(m3) 

Total 

Volume 

(m3) 

% of 

Total 

No. 

1 CLASS 1 0.9 1.4 183 1.132 1.022 187.14 47.66 

2 CLASS 2 1.2 1.8 68 1.959 2.77 188.4 17.7 

3 CLASS 3 1.5 2.2 133 3.195 6.5 864.48 34.64 

Lift stations are hydraulic structures that are used to move waste water from a lower to 

higher elevation particularly where the elevation of the sources is not sufficient for the 

gravity flow and/or when the use of gravity conveyance will result in excessive excavation 

depths and high sewer construction costs.  These can be operated by mercury float switches 

and powered by dedicated feeder lines from the local electrical authority like the lines given 

to the hospitals, etc. These pump sets can also be connected to solar panels. The pump pit can 

be covered with pedestrian grade walkway slabs which are of reinforced cement concrete 

and with adequate lifting arrangements to permit the lowering and lifting the submersible 

pump sets. With the advancement in technology, the IoT enabled sensors can be installed in 

these lift manholes and connected to a remote-control station using cloud data transfer. The 

details of lift manhole are given in Table 13. Three lift stations are provided in subzone 1 

Table 12: Details of lift manholes pumping main for subzone 1 

Description 
Discharge 

(LPS) 
Head 
(m) 

Power 
(HP) 

LIFT 1, Pump 1 
0.84 5 

0.5 

LIFT 2, Pump 2 
9.97 5 

1.5 

LIFT 3, Pump 3 
3.03 5 

0.5 

3.2.4. Design of Collection Well 

The location of the proposed collection well for subzone 1 is in the proposed STP compound 

and marked in Fig. 16.The sewage load is pumped from collection well 1 to STP. The 

collection well is designed to have adequate storage of 30 minutes during peak hours of flow. 

Submersible centrifugal pumps are provided to cater the peak hours of flow and the average 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 56 
 
 
 

flow whenever   the situation demands for it. The detailed design of the collection well is 

given below. 

 

Fig. 16: Subzone I of Alissery  zone with collection well marked 

3.2.4.1. Design of Collection Well in Subzone I 

DESIGN OF COLLECTION WELL No.1 

Average inflow into well from network 14.97 LPS     

Peak inflow into well from network 44.72 LPS PF 2.99 

Average flow into well from other well 0 LPS     

Peak flow into well from other well 0 LPS     

Total average inflow into well from network+other well 14.97 LPS     

Total peak inflow into well from network+other well 44.72 LPS     

Peak hours 4       

Number of pumps operated in peak hours 1       

Rated outflow during peak hours/pump in parallel 44.72 LPS     

Total rated outflow in peak hours 44.72 LPS     

Rated outflow during non peak hours/pump in parallel 14.97 LPS     

Total rated outflow in non peak hours 14.97 LPS     

Rated outflow during non peak hours with lean flow 7.49 LPS     

Total rated outflow in non peak hours 7.49 LPS     

Intermittantpummping in hours   0.50       

Inflow converted into storage during peak hours due to 

intermittancy in pumping 22.36 LPS     



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 57 
 
 
 

Volume of sewage to be stored in well 80.50 m
3
     

Diameter of collection well-inner 7 m     

Depth of collection well for storage  2.1 m     

Volume of sewage actually stored in well 80.82 m
3
 ok   

Wall thickness of collection well 0.45 m     

Base slab thickness 0.45 m     

Offset to base slab 0.45 m     

Outer dia of collection well 7.9 m     

Freeboard of collection well 0.5 m     

Distance of travel in pumping to next station 100 m     

Velocity of travel adopted 1 m/sec     

Diameter of pumping line required 238.62 mm fix OD 315 

    pressure rating PN 10 

Total head for the pump set 12.5 m     

Discharge for the pump set 44.72 LPS efficiency 0.5 

Power required for pump set/number 14.91 HP fix HP 15 

INCOMING MANHOLE DEPTH     4.923       

TOTAL DEPTH     7.023       

 

3.3. THE PROPOSED TREATMENT PLANT 

The proposed treatment plant is designed for a capacity of 5MLD which is to cater 4.54 MLD 

of sewerage network load and a septage load of 13KLD.  The major bottleneck while 

designing the Sewage treatment plant is the constraint in land availability. Hence, proposed 

for multi-tier sewage treatment plant.  The major components incorporated as multilevel 

components are equalization tank, MBBR units and tertiary treatment units. In order to 

handle the septage treatment, septage receiving chamber and dilution tank are proposed. 

The diluted sludge is pumped into the receiving chamber of the STP in addition to the 

sewage load from the two streams of pumping mains from collection wells. 

The primary treatment units such as receiving chamber, screens, oil and grease, grit 

separator is aligned above the underground equalization tank. The effluent from 

equalization tank will be pumped into the multitier MBBR units.  The multitier MBBR units 

consist of different stages such as BOD removal (MBBR1), nitrification (MBBR2), post anoxic 

denitrification (MBBR3) and BOD removal for recycled raw sewage as carbon 

source(MBBR4). The MBBR 1 is placed in top level, MBBR2 in intermediate level and MBBR3 

and MBBR 4 in bottom level. The effluent from equalization tank first reaches MBBR1 for 

BOD removal, subsequently for nitrification and post Denitrification. The effluent after 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 58 
 
 
 

Denitrification will be fed into 4th MBBR tank if BOD is not within the limit. If it is within the 

limit unit can be bye passed to secondary clarifier with plate settlers. 

The clarified effluent is collected in the filter feed tank. After that it will be pumped to 

tertiary units (PSF, ACF).  The tertiary units PSF, ACF (2 units each) are arranged on the top 

of the underground treated water tank and chlorine contact tank which are separated by a 

wall.  The treated water is proposed to dispose into the commercial canal near Kannan 

Varkey bridges by laying 355 mm PE Pipe for a length of 650m. 

The sludge from the secondary clarifieris collected in the sludge sump which is fed into the 

sludge thickener. Thickened sludge is pumped into the centrifuge and squeezed into the cake 

form. The overflow from the thickener and the filtrate from the centrifuge is recycled into the 

equalization tank. The solid waste generated can be used as manure or otherwise it has to be 

managed by the solid waste management system of municipality. 

According to the soil investigation report, the foundation of heavy load structures like multi-

level MBBR unit and tertiary unit structures are proposed with group of piles. The rest units 

are given raft and beam foundations. The detailed flow diagram and the process layout of 

the proposed plant is as shown in Fig. 17 and 18 respectively. 

 

Fig. 17: Hydraulic flow diagram of the proposed STP plant 

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 59 
 
 
 

 

 

 

 

Fig. 18: Process layout of the proposed STP 

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 60 
 
 
 

3.4. ENGINEERING DESIGN OF THE UNITS 

DESIGN OF STP WITH MOVING BED BIOFILM-REACTOR (MBBR)  

Average flow from network 4.5 MLD         

Working hours 23           

Flow from septage dilution tank 13.04 m
3
/hour 0.31 MLD     

Design flow 5.00 MLD 5000000 LPD 5000 m
3
/day 

      5000 KLD 208.33 m
3
/hour 

Assumed peak factor 2.25           

Peak design flow 11.250 MLD 11250000 LPD 11250 m
3
/day 

          468.75 m
3
/hour 

 

3.4.1. Sewage Characteristics 

Raw Sewage Characteristics 

Average sewage flow entering the STP 208.33 m
3
/hour 

Peak flow entering the STP 468.75 m
3
/hour 

COD 500 mg/l 

Primary ST/ET effluent BOD 250 mg/l 

Thickener overflow return as fraction of plant flow 0.15   

Thickener overflow return 0.750 MLD 

Thickener overflow return BOD 350 mg/l 

Centrate from sludge dewatering as fraction of plant flow 0.006   

Centrate from sludge dewatering return 0.03000 MLD 

Centrate from sludge dewatering return BOD 280 mg/l 

Influent BOD to aeration tank 263.1 mg/l 

TSS 400 mg/l 

Total Nitrogen (As N) 40 mg/l 

Total Phosphorous (As P) 7 mg/l 

Faecal Coliform 30000000 mpn/100 ml 

E Coliform 40000000 mpn/100 ml 

Chlorides as Cl 125 mg/l 

pH 6   

 

Treated Sewage Characteristics (after filtration) 

COD 50 mg/l 

BOD 10 mg/l 

TSS 20 mg/l 

Total Nitrogen (As N) 10 mg/l 

Total Phosphorous (As P) 1 mg/l 

E Coliform 100 mpn/100 ml 

pH 7   

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 61 
 
 
 

3.4.2. Oil and Grease Trap 

Oil and Grease Trap 

Average quantity of flow  208.33 m
3
/hour grid panel 4.5 m   

Peak flow   468.75 m
3
/hour column  0.45 0.45 m 

  0.1302 m
3
/sec beams 0.3 0.6 m 

Average Retention Time for peak 

flow 300 sec offset to wall 0.15 m   

Volume of the inlet chamber 39.06 m
3
 free board  0.5 m   

Assumed depth of flow 2 m total height 2.5 m   

Area required for inlet chamber 19.53 m
2
 

wall 

thickness 0.25 m   

Length of the tank 4.5 m 

slab 

thickness 0.3 m   

Breadth of the tank 4.34 fix 4.5 m 

area in 

m
2
 28.09 

Breadth of baffle wall inside 4.5 m         

 

3.4.3. Receiving Chamber 

Receiving Chamber 

Average quantity of flow 208.33 m
3
/hour         

Peak flow   468.75 m
3
/hour         

  0.1302 m
3
/sec         

Average Retention Time for peak flow 120 sec offset to wall 0.3 m   

Volume of the inlet chember 15.63 m
3
 free board  0.5 m   

Assumed depth of flow 1.5 m total height 2 m   

Area required for inlet chamber 10.42 m
2
 

wall 

thickness 0.25 m   

Length of the tank 4.5 m 

slab 

thickness 0.3 m 

B56 is 

c/c  

Breadth of the tank 2.31 fix 2.5 m 

area in 

m
2
 20.16 

 

3.4.4. Manual Coarse Screen Channel 

Manual Coarse Screen Channel 

Peak design flow 

0.130

2 m
3
/sec       

Number of screen 1         

Peak flow rate per screen 

0.130

2 m
3
/sec       

Velocity at peak flow 1 m/sec assumed     

Velocity through clean bar 1.10 m/sec       



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 62 
 
 
 

screen 

Length of channel U/S 1 m wall thickness 0.25 m 

Width of channel provided 0.75 m offset to wall 0.25 m 

Depth of flow 0.17 m slab thickness 0.30 m 

Area required for screen 0.13 sqm       

Headloss through bar screen 0.02 m 

assuming head loss 

coefficient = 0.7     

Assumed depth of flow after 

inserting bar screen 0.2 m 0.19 

(contro

l value)   

Width of channel required 0.65 m fix 0.9 m 

Clear bar spacing 20 mm (20 to 50 mm)     

Bar thickness 12 mm (5 to 15 mm)     

Number of bars 28         

Clear bar spacing obtained 21 mm OK     

Inside width of screen 

(openings) 0.564 m area in m
2
 4.75 

 Full height of channel 1 m fb 0.5   

Angle of inclination 45 degree 0.79 rad   

Actual velocity at peak flow 1.22 

(between 0.60 m/sec 

and 0.90 m/sec)       

Length of channel required 

D/S 1.00 m fix 1.5 m 

 

3.4.5. Mechanical fine Screen Channel 

Mechanical Fine Screen Channel 

Peak design flow 

0.13

0 m
3
/sec         

Number of screen 1           

Peak flow rate per screen 

0.13

0 m
3
/sec         

Velocity at peak flow 0.8 m/sec assumed       

Velocity through clean bar 

screen 0.85 m/sec         

Length of channel U/S 1 m wall thickness 0.25 m   

Width of channel provided 0.75 m offset to wall 0.25 m   

Depth of flow 0.22 m slab thickness 0.30 m   

Area required for screen 0.16 sqm         

Headloss through bar screen 0.01 m 

assuming head 

loss coefficient = 

0.7       

Assumed depth of flow after 

inserting bar screen 0.3 m 0.22 

(contro

l value)     

Width of channel required 0.54 m fix 0.9 m   

Clear bar spacing 6 mm (up to 6 mm)       

Bar thickness 10 mm (5 to 15 mm)       

Number of bars 56           

Clear bar spacing obtained 6.2 mm         



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 63 
 
 
 

Inside width of screen 

(openings) 0.34 m         

Full height of channel 1 m fb 0.5     

Angle of inclination 70 degree 1.22 rad     

Actual velocity at peak flow 1.72 

(between 0.60 

m/sec and 1.20 

m/sec)         

Length of channel required 

D/S 2.74 m fix 3 m 3.6 

 

Daily screening quantity 

Daily sewage quantity 5000.00 m
3
/day     

Rate of screening quantity 0.015 m
3
/1000 m

3
     

Daily screening quantity 0.0750 m
3
/day     

 

3.4.6. Grit Separator 

Grit Separator 

Number of grit 

units 1 SB 0       

Peak flow 0.1302 m
3
/sec         

Flow in one unit 0.1302 m
3
/sec         

Grit particle size 0.15 mm         

HRT 60 sec 

(45 to 90 sec, 

typical 60)       

Volume of grit 

chamber 7.81 m
3
         

SOR 900 m
3
/m

2
/day 

(empirical, from 

observations)       

  0.010 m
3
/m

2
/sec         

Area required 12.50 m
2
 wall thickness 0.25 m   

SWD 2.50 m slab thickness 0.30 m   

Side of square 

channel 3.54 m 

offset to bottom 

slab 0.3 m   

Fix length 4.5 m freeboard 0.5 m   

Fix width 4.5 m area given 20.25 m
2
 OK 

Shape factor  0.85   volume given 50.6250 m
3
 OK 

Specific gravity of 

liquid 2.65           

Kinematic 

viscosity  1E-06 m
2
/sec         

Vp in m/sec 0.020 

let Nr < 1, apply 

Stoke's law to get 

terminal velocity vp         



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 64 
 
 
 

Nr 3 

apply Newton's 

equation         

assumed velocity 

in m/sec 0.0146           

Nr 2       area 31.36 

drag coefficient Cd 15.47           

vp in m/sec 0.014           

Critical 

displacement 

velocity, Vc 0.0145 m/sec   Rt 1.8   

Horizontal velocity 

of flow, Vh 0.0116 m/sec OK Rv 1.25   

 

3.4.7. Equalization Tank 

Equalization Tank 

Average design flow 208.33 m
3
/hour         

Volume of tank required 1271.61 m
3
 from detailed analysis    
[...]
Quantity of Poly Electrolyte 2.43 kg/day         

Concentration 0.1           

Volume of tanks @ 24 hour 2.43 m
3
         

  2427.95 litres         

Volume 101.16 litres/hour         

Volume required for 8 hours 0.81 m
3
         

Liquid depth of tank 1 m         

Area required 0.81 m
2
         

side of square tank 0.90 m fix 1 

area in 

m
2
 2 

 

 

 

 

 

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 78 
 
 
 

3.4.17. Tertiary Treatment Facilities 

Filter feed tank 

HRT 20 minutes offset to wall 0.3 m   

Average flow  208.33 m
3
/hour wall thickness 0.25 m   

Volume of tank 69.44 m
3
 slab thickness 0.3 m   

Assumed liquid depth 2 m freeboard 0.5 m   

Area of the tank 34.72 m
2
         

side of square tank 5.89 m fix length 6 m   

      fix breadth 6 m   

Volume provided 72.00 OK     area in m
2
 50.41 

 

Pressure Sand Filter 

Average flow  5000.00 m
3
/day         

Filter operating hours 20 hours         

Operating flow 250.00 m
3
/hour         

Filter Loading Rate 12 m
3
/m

2
/hour         

Area of the filter required 20.83 m
2
         

Number of filters 2           

Area of each filter 10.42 sqm         

Diameter of filter required 3.64 m fix 3.65 m   

Height of the filter 2.5 m offset to wall 0.5 m   

Operating pressure 3.5 Bar         

Filter media Sand       area in m
2
 43.25 

 

 

Activated Carbon Filter 

Average flow  5000.00 m
3
/day         

Filter operating hours 20 hours         

Operating flow 250.00 m
3
/hour         

Filter Loading Rate 10 m
3
/m

2
/hour         

Area of the filter required 25.00 m
2
         

Number of filters 2           

Area of each filter 12.50 sqm         

Diameter of filter required 3.99 m fix 4 m   

Height of the filter 2.5 m offset to wall 0.5 m   

Operating pressure 3.5 Bar         

Filter media Activated Carbon       

area in 

m
2
 50.00 

 

 

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 79 
 
 
 

 

Pump for clarified water to PSF and ACF 

Type of pump set CF           

Number of pumps 1.00 W 1 SB 1   

Discharge of clarified water required 208.33 m
3
/hour         

Working hours of pumps 20.00 hours         

Discharge required 250.00 m
3
/hour 6.9E-02 m

3
/sec     

Head required 35.00 m         

Efficiency 50%           

Power required  64.81 fix 65.00 HP     

Energy 967.04 kwh         

 

Chlorine contact tank 

HRT 30 minutes offset to wall 0.3 m   

Average flow  208.33 m
3
/hour wall thickness 0.25 m   

Volume of tank 104.17 m
3
 slab thickness 0.3 m   

Assumed liquid depth 3 m freeboard 0.5 m   

Area of the tank 34.72 m
2
     area in m

2
 50.35 

side of square tank 5.89 m fix length 8.4 m   

      fix breadth 4.2 m   

 

Treated Water Tank 

HRT 60 minutes 

offset to 

wall 0.3 m   

Average flow  208.33 m
3
/hour 

wall 

thickness 0.25 m   

Volume of the tank 208.3 m
3
 

slab 

thickness 0.3 m   

Assumed liquid depth 3 m freeboard 0.5 m   

Area of the tank 69.44 m
2
         

Number of tanks 1   fix length 8.4 m   

Area of one tank 69.44 m
2
 fix breadth 8.4 m   

Side of square tank 8.33 m         

Volume provided 211.68 m
3
 OK   

area in 

m
2
 90.25 

Administrative bldg, lab, chemical store 

etc(30*25) 750.00           

Transformer yard (15*15) 225.00           

Total area of units 2929.99 m
2
     

 

  

Movement space factor 1.6           

Total area rquired 4687.99 m
2
 1.16 Acre     

 

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 80 
 
 
 

3.5. DESIGN OF CO-TREATMENT UNIT FOR SEPTAGE WITH MOVING BED 

BIOFILM-REACTOR (MBBR) 

 

DESIGN OF CO-TREATMENT UNIT FOR SEPTAGE WITH MOVING BED BIOFILM-

REACTOR (MBBR)  

Design population 50000           

Sludge deposit coefficient 95 

litres/person/yea

r       

Sludge deposit  13.01 KLD         

Average septage flow 13.01 KLD         

Working hours 24           

Design flow 13.01 KLD 13010 LPD 13.0 m
3
/day 

Assumed peak factor 1.5   13 KLD 0.54 

m
3
/ho

ur 

Peak design flow 19.52 KLD 19515 LPD 20 m
3
/day 

          0.81 

m
3
/ho

ur 

Number of trips/day 10       

0.0002

3 

cum/se

c 

Quantity of septage obtained 

in single trip with peak factor 1.95 m
3
 

Tanker 

capacit

y 3000 litres   

Raw Septage Characteristics 

COD 25000 mg/l         

BOD 5000 mg/l         

TSS 7000 mg/l         

Treated Sewage Characteristics (after filtration) 

COD 50 mg/l         

BOD 10 mg/l         

TSS 20 mg/l         

Receiving Chamber 

Average quantity of flow 0.54 

m
3
/ho

ur         

Peak flow   0.81 

m
3
/ho

ur         

Tanker disposing quantity 

with in 10 minutes 0.00217 m
3
/sec         

Average Retention Time for 

peak flow 600 sec 

offset 

to wall 0.3 m   

Volume of the inlet chember 1.3010 m
3
 

free 

board  0.45 m   

Assumed depth of flow 0.75 m 

total 

height 1.2 m   

Area required for inlet 

chamber 1.73 m
2
 

wall 

thickne

ss 0.25 m   



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 81 
 
 
 

Length of the tank 1.5 m 

slab 

thickne

ss 0.3 m   

Breadth of the tank 1.16 fix 1.2 m 

area in 

m
2
 5.98 

Design of Dilution Chamber from Mass-balance Principle 

Target outflow BOD (actual 

incoming BOD to STP) 265 mg/l         

Target outflow TSS (actual 

incoming TSS to STP) 400 mg/l         

Volume of recycled water 

used for dilution 45000 litres          

Quantity of septage obtained 

as above 1.95 m
3
 ratio of dilution 23.06   

BOD of diluted septage 217.41 mg/l ok       

TSS of diluted septage 310.12 mg/l ok       

Total volume of dilution tank 46.95 m
3
         

Liquid depth adopted inside 

dilution tank 2.50 m 

side of square 

tank 4.33 m 

Length of dilution tank 

adopted 5.00 m         

Breadth of dilution tank 

adopted 4.00 m volume 50.00 m
3
 ok 

Average outflow from 

dilution tank 13.04 

m
3
/ho

ur         

Average sewage flow 

entering the STP with diluted 

septage 208.33 

m
3
/ho

ur 

% of diluted sepatge to 

sewage 6.26 

Sewage pump- for pumping to STP 

Number of pumps 1 SB 1       

Type of pump set 

submersible centrifugal 

sewage transfer-non 

clog           

Average flow  13.04 

m
3
/ho

ur         

Peak design flow 19.56 

m
3
/ho

ur         

Working hours 23           

Flow capacity of each pump 20.41 

m
3
/ho

ur         

Peak factor 1.20           

Discharge  6.80 LPS 0.0068 

m
3
/se

c     

Head required 18 m         

Efficiency 50%           

Power required  3.27 HP fix 3.5 HP   

Energy 56.04 kwh         

 

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 82 
 
 
 

Recycled water pump- for pumping to dilution tank 

Number of pumps 1 SB 1       

Type of pump set 

submersible centrifugal 

sewage transfer-non 

clog           

Average flow  12.50 

m
3
/ho

ur         

Peak design flow 18.75 

m
3
/ho

ur         

Working hours 23           

Flow capacity of each pump 19.57 

m
3
/ho

ur         

Peak factor 1.20           

Discharge  6.52 LPS 0.0065 

m
3
/se

c     

Head required 20 m         

Efficiency 50%           

Power required  3.48 HP fix 3.5 HP   

Energy 59.68 kwh         

 

3.6. SIZING OF THE TREATMENT UNITS 

SIZING OF STP UNITS 

Sl. 
No. 

COMPONENT SIZING ( m) Nos. 
METHOD OF 
CONSTRUCTION 

  CIVIL CONSTRUCTION UNITS 

 Co Treatment units    

1 Receiving Chamber 1.2 x 0.9 x 1.2 1 RCC 

2 Dilution Tank 5 x 4 x 3 1 RCC 

 STP units    

1 Receiving Chamber 4.5 x 2.5 x 2 1 RCC 

2 Manual Coarse Screen Channel 2.5 x 0.75x 1.5 1 RCC 

3 Mechanical Fine Screen Channel 4 x 0.75 x 1.5 1 RCC 

4 Oil and Grease Trap 4.5 x 4.5 x 2.5 1 RCC 

5 Grit Separator 4.5 x 4.5 x 3 1 RCC 

6 Equalisation Tank 18 x 18 x 4.5 1 RCC 

7 Moving Bed Biofilm Reactor-1 16 x 16 x 3.5 1 RCC 

8 Moving Bed Biofilm Reactor-2 16 x 16 x 3.5 1 RCC 

9 Moving Bed Biofilm Reactor-3 16 x 8 x 3.5 1 RCC 

10 Moving Bed Biofilm Reactor-4 8 x 8 x 3.5 1 RCC 

11 Clarifier with Plate Settler 8 x 8 x 6 2 RCC 

12 Sludge Sump 3 m dia x 2.7 1 RCC 

13 Sludge Thickener 6.9m dia x 2.5 1 RCC 

14 Chlorine contact Tank 8.4 x 4.2 x 3.5 1 RCC 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 83 
 
 
 

15 Filter Feed Tank 6 x 6 x 2.5 1 RCC 

16 Pressure Sand Filter 3.65m dia x 2.5 1 Pre-Fabricated 

17 Activated Carbon Filter  4m dia x 2.5 1 Pre-Fabricated 

18 Treated Water Tank 8.4 x 8.4 x 3.5 1 RCC 

19 Sludge Centrifuge  1 x 1 x 1 1 RCC/FRP 

20 
Administrative building, indoor 
transformer, control panel room, 
lab, office space etc 

Common Space 

  

  ELECTRO-MECHANICAL UNITS 

1 Sewage pump set to MBBR 62 HP (1 W+ 1 SB) 2 
Submersible 
Centrifugal 

2 Manual Coarse Screen 
Compatible to 
channel, 0.462 m 
wide 

1 
SS 304, Clear 
Spacing 20 mm 

3 
Air Grid and Diffused aeration 
system for ET, MBBR Tanks and 
Sludge Tank 

As per design 

 

PVC 

4 MBBR carrier As per design  PVC/HDPE 

5 
Air Blowers for MBBR IV, ET and 
Sludge Tank  

1108 m3/hour,49 HP 2 +1 SB 

6 
Air Blowers for MBBR 
Nitrification Second stage 

1184 m3/hour,70 HP 2+1 SB 

7 
Air Blowers for MBBR stage I 
BOD removal 

1278.5 m3/hour, 75 
HP 

3 + 2 
SB 

Positive 
displacement 

8 Plate Settlers 
0.90 m wide, 2 
module and 210 
Nos./module 

1 PVC 

9 
Sludge transfer pump to 
thickener 

2.7 HP (1 W+ 1 SB) 2 
Submersible 
Centrifugal 

10 
Sludge transfer pump to 
centrifuge 

1 HP (1 W+ 1 SB) 2 
Submersible 
Centrifugal 

11 Sludge Centrifuge   
0.25 m3/hour (1 W+ 1 
SB) 

1 
 

12 
Pump set for clarified water to 
PSF and ACF 

65 HP (1 W+ 1 SB) 2 Centrifugal 

13 
Pressure Sand Filter (Dual 
media) 

12 m3/m2/hour, sand 2 
MS with all 
specials 

14 Activated Carbon Filter  
10 m3/m2/hour, 
Activated Carbon 

1 
MS with all 
specials 

15 Jetting/Cleaning machine  1 High pressure 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 84 
 
 
 

pump 

16 Generator    1  

17 Chlorinator 
Electro type of 
similar 

  

18 IoT based sensors 
BOD, DO, TSS, ph 
sensors 

  

 

 

3.7. REUSE PROPOSAL OF TREATED SEWAGE 

A portion of the treated water will be used for diluting the septage collected from the non-

network area.  The treated water is proposed to be discharged into the commercial canal near 

Kannan Varkey bridges in turn can be utilized for the canal rejuvenation. The treated water 

can be used for irrigation purpose, gardening, construction purpose, road washing, 

firefighting, etc.  If required the treated water can be supplied for industrial purposes of 

NTPCL Kayamkulam or any industries nearby.  

Note: -Detailed structural design has not been done in this DPR and it is advisable to conduct 

detailed structural design, proto type construction of STP before actual execution of the 

work. The technology adopted in the proposed project shall be modified with suitable 

advanced compact versions if available.  

 

 

 

 

 

 

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 85 
 
 
 

CHAPTER 4 

COST ESTIMATION 

4.1. DETAILED ESTIMATE OF THE COMPONENTS 

The detailed estimates have been divided into four sections: a] civil construction b] 

mechanical works c] electrical and instrumentation works d] operation and maintenance. The 

rates adopted in the estimate are based on DSR 2018 and market rates. In following sections, 

the detailed estimates are illustrated.  

In civil construction all basins for the unit operation of the treatment plant are considered. 

All allied works for treatment other than electrical and mechanical is considered under this 

head. The treatment plant is given a provision for administrative block including lab 

facilities, chemical store, sludge handling units of which rate is catered. The sewer network 

estimate including wells provided is also included in the same. The road restoration 

provisions also catered. The amount for sewer connections to the households is also 

included. The plant is given provision for eco-friendly items like vegetation, odour 

mitigation measures etc. The compound wall as well as road provision is also considered.  

In mechanical works considered screens, pumps, blower arrangements for aeration, media 

for MBBR, Pressure sand filter, activated carbon filter, centrifuge, chemical dosing provisions 

and other movable or immovable mechanical items. 

In electrical works all electrical items, gen set, automatic control systems, all instrumentation, 

solar power, transformer provisions etc. are considered. The detailed estimate of all the 

components of the treatment plants is given as Annexure II and that of the sewer network is 

given in Annexure III. 

 

 

 

 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 86 
 
 
 

4.2. ABSTRACT ESTIMATE 

Sl. No. ITEM AMOUNT 

CIVIL ITEMS 

1 Receiving Chamber ₹ 10,72,623 

2 Screen channel ₹ 5,67,350 

3 Oil and Grease trap ₹ 9,90,743 
4 Grit separator ₹ 9,89,579 

5 Equalisation Tank ₹ 1,74,22,699 

6 Dilution tank for co treatment ₹ 28,22,975 

7 MBBR Tank ₹ 8,03,57,063 

8 Clarifier with Tube/Plate Settler ₹ 39,67,888 

9 Sludge Sump and Thickener ₹ 5,60,789 

10 Sludge Thickener ₹ 17,34,849 

11 Filter feed tank ₹ 13,81,773 
12 Chlorine Contact Tank and Treated Water Tank ₹ 1,64,04,495 

13 Ecofriendly and administrative units ₹ 2,83,50,737 

14 Compound wall and internal road for STP ₹ 40,00,000 

15 Site clearance ₹ 25,00,000 
16 Statutory charges ₹ 15,00,000 

17 Sewer network with pipelines, chambers and wells Zone1 ₹ 30,2729435 

  TOTAL OF CIVIL ITEMS ₹ 46,73,52,998 

MECHANICAL ITEMS 

1 Bar Screens ₹ 13,16,150 

2 Pump sets  ₹ 2,19,96,436 

3 PSF & ACF ₹ 96,53,355 

4 Centrifuge   ₹ 3,44,382 
5 Bypass arrangements, steel ladder,piping and valves ₹ 8,11,116 

6 MBBR Carrier and other items ₹ 1,98,58,570 

7 Tube settler media ₹ 1,33,928 

8 Alum, Lime and hypo dosing systems ₹ 8,50,000 

9 Odor  control unit ₹ 52,267 

10 Aeration system  ₹ 4,82,141 

11 Mechanical arrangement for oil & grease trap, sludge thickner ₹ 5,25,000 

12 Electro magnetic flow meter ₹ 1,03,705 
13 Mechanical arrangement for cleaning & flushing manhole ₹ 40,00,000 

15 Mechanical arrangement for network and collection wells ₹ 23,04,968 

  TOTAL OF MECHANICAL ITEMS ₹ 6,24,32,018 

ELECTRICAL ITEMS 

1 Diesel Generator ₹ 45,61,349 

2 Electrical works, IoT based sensor, control and transformer unit ₹ 90,50,000 

3 Solar units ₹ 10,00,000 

4 Electrical arrangement for network and collection wells ₹ 4,92,920 
  TOTAL OF ELECTRICAL ITEMS ₹ 1,51,04,269 



DPR on Sewerage Scheme for Alappuzha Municipality - Phase I 
 

 
Kerala Water Authority, Sewerage Circle, Kochi Page 87 
 
 
 

 

4.3. ACTION PLAN FOR IMPLEMENTATION 

The following sequence of implementation plan for the institution may be more effective in 

realizing the goals of providing the sewerage system. 

Priority Plan 

I.  Preparation of detailed engineering report 

II.  Appraisal of the report 

III.  Sanction of the project 

IV.  Fund Mobilization 

V.  Invitation of Tender for work 

VI.  Execution of work 

VII.  Formation of Monitoring Committee 

VIII.  Regular Maintenance  

IX.  Assessment of Performance 

X.  Modifications in Process/unit Operations 

 

4.3.1. Time schedule 

Gantt chart showing construction and commissioning of treatment plant 

 TIME IN MONTHS 

ACTIVITY 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18 19 20 21 22 23 24 

Basic 
planning 
and 
discussions 
with 
government 
departments 

                        

Survey on 
related plans 

                        

Survey on 